

AFFORDABLE CARE ACT PREVENTIVE MEDICATIONS AVAILABLE AT NO COST

Preventive maintenance medications along with a healthy lifestyle can help people avoid getting sick or developing certain conditions. The Patient Protection and Affordable Care Act (PPACA) makes certain preventive medications available to you at no cost (no copay, coinsurance or deductible).

The following list gives examples of preventive medications and items by category that may be available to you at no cost under the Patient Protection and Affordable Care Act (PPACA). Please see your plan materials for specific details about how these products and medications may be covered under your pharmacy benefit.

Helpful Tips for Using This List:

- This list does not guarantee coverage. Some items may be covered through your medical benefit.
- Coverage for any of the listed medications, including over-the-counter (OTC) items, requires a prescription from your doctor or health care provider. Other rules and limits may apply.
- This list will change from time to time throughout the year. Contact MaxorPlus for the most up-to-date information.
- If you have any questions about this list, call MaxorPlus at 1-800-687-0707.

KEY:

Brands= drugs in CAPITAL letters

Generics= drugs in lower case

Aspirin

For the primary prevention of cardiovascular disease and colorectal cancer in adults \geq 50 years old.

aspirin 81mg
aspirin 325mg

Aspirin

For women at high risk for preeclampsia

aspirin 81mg

Bowel Preparation

Adults aged 45 to 75 years old.

bisacodyl-peg 3350-pot chloride-sod bicarb-sod chloride
peg 3350-potassium chloride-sod bicarbonate-sod chloride
peg 3350-kcl-sod bicarb-sod chloride sodium sulfate

peg 3350-kcl-sod bicarb-nacl for soln 420gm
peg 3350-kcl-nacl-na sulfate-na ascorbate-c for soln 100gm
polyethylene glycol 3350
magnesium citrate soln
bisacodyl

Breast Cancer

Primary prevention in females who are at increased risk.

anastrozole
exemestane
raloxifene
tamoxifen

Contraceptives

Barriers

contraceptive sponge
condoms
femcap
spermicides
wide seal diaphragm

Emergency

ELLA
levonorgestrel

Implants & Intrauterine Devices

NEXPLANON
KYLEENA
LILETTA
MIRENA
PARAGARD T
SKYLA

Injectable

medroxyprogesterone ace
DEPO-PROVERA

Oral

All generic oral contraceptives
desogestrel/ethinyl estradiol
drospirenone/ethinyl estradiol
drospirenone/ethinyl estradiol/levomefolate
levonorgestrel/ethinyl estradiol
low-ogestrel

LO LOESTRIN FE
norethindrone
norethindrone/ethinyl estradiol
norethindrone/ethinyl
estradiol/Fe
norgestimate/ethinyl estradiol
SAFYRAL

Transdermal

xulane
zafemy

Vaginal

eluryng
etonogestrel-ethinyl estradiol
Phexxi

NOTE: Certain brand name contraceptives may only be covered at no cost through the exception process.

Fluoride Supplements

For prevention of dental cavities in infants & children ≤ 6 years old.

sodium fluoride chew 0.25mg
sodium fluoride chew 0.5mg
sodium fluoride chew 1mg
sodium fluoride soln
0.125mg/drop
sodium fluoride soln 0.25mg/drop
sodium fluoride soln
0.25mg/0.6ml

sodium fluoride soln 0.5mg/ml

Folic Acid

For prevention of birth defects in females ≤ 55 years old who are planning to become or are able to become pregnant.

folic acid tab 0.4mg
folic acid cap or tab 0.8 mg
folic acid 1mg

HIV Prep

For persons who are at high risk acquisition

emtricitabine-tenofovir disoproxil
fumarate 200-300mg

Immunizations

COVID-19
Diphtheria, Tetanus, Pertussis
Haemophilus influenza type B
Hepatitis A (≥1 years old)
Hepatitis B
Hepatitis A/Hepatitis B (≥18 years old)
Human Papillomavirus (HPV) (≤26 years old)
Influenza (flu)
Measles, Mumps, Rubella (MMR) (1-65 years old)

Measles-Mumps-Rubella-Varicella (MMRV) (1-12 years old)
Meningococcal
Pneumococcal (pneumonia)
Poliovirus (≤ 18 years old)
Rotavirus
RSV [Abrysvo (female or ≥60 years old); Arexvy (≥60 years old); Beyfortus (≤24 months)]
Zoster (shingles) (≥50 years old)
Varicella (chickenpox) (≥1 years old)

Smoking Cessation Products

ZYBAN (bupropion HCl SR)
nicotine polacrilex gum
nicotine polacrilex lozenge
nicotine transdermal patches
NICOTROL
varenicline

Statins- Low to Moderate Dose

For the primary prevention of cardiovascular disease in adults age 40 to 75 years old with no history of cardiovascular disease who are at an increased risk.

lovastatin